

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-07-31 16:59:53

Date of Next Testing: 2026-07-30 16:59:53

Product Name: **Poly(4-vinylpyridine), cross-linked**

CAS Number: 9017-40-7

Specifications & Purity: 2 % cross-linked with divinylbenzene, powder

Lot #: G2315554

SKU #: **P434560**

Version: **1**

Analysis #: **242217**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Carbon by Elemental Analysis	71.0-79.0 (%)	78.80000 %
Loss on drying	0-10 (%)	1.00000 %
Nitrogen by Elemental Analysis	11.0-12.7 (%)	12.70000 %
Infrared spectrum	Conforms to Structure	Conforms to Structure
Appearance(P434560)	White to Light Tan Powder	White to light tan powder



John Su
QA & QC Manager